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TEST REPORT CERTIFICATION

Applicant © Sounding Audio Industrial Ltd
Manufacturer - Eagle Plastic Development Co., Ltd.
EUT Description :  Car Stereo/Video with AM/FM/WXA/DVD/USB/BT
FCC ID : OPDJWM990
(A) MODEL NO. : JWMO990
(B) Serial No. . N/A

(C) POWER SUPPLY : DC 12V
(D) TEST VOLTAGE : DC 12V
Tested for comply with:
FCC Rules and Regulations Part 15 Subpart C: 2013
Test procedure used:
ANSI C63.10: 2009

The device described above is tested by AUDIX TECHNOLOGY (SHENZHEN) CO., LTD. to
confirm comply with all the FCC Part 15 Subpart C requirements. The test results are contained in this
test report and AUDIX TECHNOLOGY (SHENZHEN) CO., LTD. is assumed full responsibility for
the accuracy and completeness of these tests. Also, this report shows that the Equipment Under Test
(EUT) i1s to be technically compliant with the FCC and IC requirements. This report contains data that
are not covered by the NVLAP accreditation.

This Report is made under FCC Part 2.1075. No modifications were required during testing to bring
this product into compliance.

This report applies to above tested sample only. This report shall not be reproduced in part without
written approval of AUDIX TECHNOLOGY (SHENZHEN) CO., LTD.

The report must not be used by the client to claim product certification, approval, or endorsement by
NVLAP, NIST, or any agency of the federal government.

Date of Test : Jun.20~Jul.10, 2014 Report of date: Jul.14, 2014
Prepared by : gv‘r)?q ( gA—  Reviewed by : éQ?/
Sonia Lee / Assistant Sunny Lu / Assistant Manager
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1. SUMMARY OF STANDARDS AND RESULTS

1.1.Description of Standards and Results
The EUT have been tested according to the applicable standards as referenced below.

EMISSION

Description of Test Item Standard Results

Power Line Conducted Emission Test FCC Part 15:15.207 N/A
ANSI C63.10 :2009

FCC Part 15: 15.209
Radiated Emission Test FCC Part 15: 15.247(d) PASS
ANSI C63.10 :2009

Conducted Sourious Emissi FCC Part 15: 15.247(a)(1) PASS
onducted Spurious Emissions ANS| C63.10 -2009

Carrier E Sevaration Test FCC Part 15: 15.247(a)(1) DASS
arrier Frequency separation 1es ANSI C63.10 2009

N FCC Part 15: 15.215 PASS
andwidth Tes ANSI C63.10 :2009

FCC Part 15: 15.247(a)(1)(iii)

i PASS
Number Of Hopping Frequency Test ANSI C63.10 :2009

I FCC Part 15: 15.247(a)(1)(iii) PASS
well Time Tes ANSI C63.10 :2009

" ok Ouot P g FCC Part 15: 15.247(b)(1)\ PASS
aximum Peak Output Power Tes ANSI C63.10 :2009

S FCC Part 15: 15.247(d) PASS
and Edge Compliance Tes ANSI C63.10 :2009

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14222
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2. GENERAL INFORMATION

2.1.Description of Device (EUT)

EUT name

Model Number
Radio
Operation frequency

Channel Number

Modulation Technology
Antenna Type

Applicant

Manufacturer

Remote
Date of Test
Date of Receipt

Sample Type

: Car Stereo/Video with AM/FM/WXA/DVD/USB/BT
: JWM990

. Bluetooth V3.0

. 2402-2480MHz

: 79 channels

. GFSK
: F type PCB mount 3dBi

:  Sounding Audio Industrial Ltd

Unit G, 7/F, Stage 2, Wah Fung Industrial, Centre 33-39
Kwai Fung Road, Kwai Chung, Hong Kong

. Eagle Plastic Development Co., Ltd.

Sima District, Changping, Dongguan, Guangdong

Manufacturer: JENSEN, M/N: CR2025

: Jun.20~Jul.10, 2014
- Jun.19, 2014

. Prototype production

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14222
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2.2.Test information

The test software “bluesuite.exe” was used to control EUT work in Continuous TX mode,
and select test channel.

Tested mode, channel, and data rate information
Frequency
Mode data rate (Mbps) Channel (MH?2)
Tx Mode 1 Low :CHO 2402
GFSK 1 Middle: CH39 2441
modulation 1 High: CH78 2480
2.3.Tested Supporting System Details
No.| Description ACS No. Manufacturer Model Serial Number | Approved type
ACS-EMC-SP01TB QINLE QL618 N/A g:;gf/l Plo[?
1. | Speaker 1#
B-R/B-L Cable: Shielded, Undetectable, 0.9m
ACS-EMC-SP02TB QINLE QL618 N/A EE(S:IC\:/I :Dloéi
2. | Speaker 2#
B-R/B-L Cable: Shielded, Undetectable, 0.9m
COFCC ID
ACS-EMC-DVDO01 DENON DVD-3910 4098400342E OBSMI ID

AUX IN Cable: Shielded, Detachable, 1.8m
3. | DVD Player [Power Cord: Unshielded, Detachable , 1.8m
COXS Cable: Shielded, Detachable, 1.8m
HDMI Cable: Shielded, Detachable, 1.2m
Optical Cable: Shielded, Detachable, 1.2m

4. | MP3 Player N/A Sony MWZ-B172F N/A N/A
5.| USB Disk N/A Kingston | 4G Mini
Memory
MFCC DoC
ACS-EMC-1P01 APPLE A1199  [YM706MLDVQ5 [¥IBSMI ID:
6. iPod R33057

AUX Cable:Shielded, Detachabled, 1.0m

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14222
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2.4.Block Diagram of Test Setup

a e
b Speaker *2
AC Mains «—| DVD Player [— EUT
d f
iPod

DC 12V Battery < X N e

USB Disk b: COXS Cable

c: HDMI Cable

d: Optical cable
e: B-R/B-L Cable
f: AUX Cable

(EUT: Car Stereo/Video with AM/FM/WXA/DVD/USB/BT)

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14222
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2.5.Test Facility

Site Description

Audix Technology (Shenzhen) Co., Ltd.

No. 6, Ke Feng Rd., 52 Block, Shenzhen
Science & Industrial Park,Nantou, Shenzhen,
Guangdong, China

Name of Firm

Certificated by FCC, USA
3m Anechoic Chamber : Registration Number: 90454
Valid Date: Feb.22, 2015

Certificated by FCC, USA
3m & 10m Anechoic Chamber : Registration Number: 794232
Valid Date: Oct.31, 2015

Certificated by Industry Canada
EMC Lab. : Registration Number: 1C 5183A-1
Valid Date: Jun.13, 2014

Certificated by DAKKS, Germany

Registration No: D-PL-12151-01-00
Valid Date: Dec.15, 2016

Accredited by NVLAP, USA
NVLAP Code: 200372-0
Valid Date: Mar.31, 2015

2.6.Measurement Uncertainty (95% confidence levels, k=2)

Test Item Uncertainty Memo
13.22 dB 30~200MHz, Polarization: H
Uncertainty for Radiated Emission test in 3m +3.23dB 30~200MHz, Polarization: V
chamber 13.49dB | 200M~1GHz, Polarization: H
13.39dB | 200M~1GHz, Polarization: V
Uncertainty for Radiated Emission test in 3m +4.97 dB 1~6GHz, Distance: 3m
chamber (1GHz-18GHz) +4.99dB | 6~18GHz, Distance: 3m

Uncertainty for Radiated Spurious Emission test 13.57 dB
Uncertainty for Conducted Spurious emission test | +2.00 dB

Uncertainty for Output power test 10.73 dB

Uncertainty for Power density test 12.00 dB
Uncertainty for Temperature and humidity test for 3%
ETSI 10.6°C

Uncertainty for Radio Frequency +7x10°®

Uncertainty for Bandwidth 183 KHz

RF level uncertainty for given BER 10.2dB

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14222
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3. POWER LINE CONDUCTED EMISSION MEASUREMENT

According to Paragraph (c) of FCC Part 15 section 15.07, Tests to demonstrate compliance
with the conducted limits are not required for devices which only employ battery power for
operation and which do not operate from the AC power lines or contain provisions for
operation while connected to the AC power lines.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14222
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4. RADIATED EMISSION MEASUREMENT
4.1.Test Equipment
Freguency rang: 30~1000MHz (In 3m Anechoic Chamber)
Item| Equipment Manufacturer Model No. Serial No. Last Cal. |Cal. Interval
1. 3#Chamber AUDIX N/A N/A Nov.24, 13 1 Year
2. | EMI Spectrum Agilent E4407B MY41440292| Apr. 28,14 1 Year
3. | Test Receiver | Rohde & Schwarz ESVS10 834468/011 | Apr. 28,14 1 Year
4. Amplifier HP 8447D 2648A04738 | Apr. 28,14 1 Year
5. | Bilog Antenna Schaffner CBL6111C 2598 Apr. 08,14 1 Year
3# Chamber
6. RF Cable MIYAZAKI CFD400-NL No 1 Apr. 28,14 1 Year
7. | Coaxial Switch Anritsu MP59B M74389 Apr. 28,14 1 Year
4.1.1.For frequency range 1GHz~25GHz (In 3m Anechoic Chamber)
Item Equipment Manufacturer Model No. Serial No. Last Cal. |Cal. Interval
1 |Spectrum Analyzer Agilent E4446A US44300459 | Apr. 28,14 1 Year
2 Horn Antenna EMCO 3115 9607-4877 | Aug.27, 13 1 Year
3 Amplifier Agilent 8449B 3008A02495 | Apr. 28,14 1 Year
4 RF Cable Hubersuhner | SUCOFLEX106 | 77977/6 | Apr. 28,14 1 Year
5 RF Cable Hubersuhner | SUCOFLEX106 | 28616/2 | Apr. 28,14 1 Year
6 Horn Antenna EMCO 3116 00060089 | Aug.27,13 1 Year

4.2.Block Diagram of Test Setup
For frequency range 30MHz-1000MHz

Semi-anechoic 3m Chamber

3.0m

ANTENNA ELEVATION VARIES FROM 1 TO 4 METERS

TURN TABLE
(FIBRE GLASS)

2.0m(L)*1.0m(W)*0.8m(H) —_

Combining Network| [ AMP | |Spectrum Analyzer| [ PC System

[
Receiver

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14222
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For frequency range 1GHz-25GHz

Semi-anechoic 3m Chamber

ANTENNA ELEVATION VARIES FROM 1 TO 4 METERS
Remark: If necessary, The antenna rise and fall from 1 to 4 meters.

3m

»
»

(Reference Point)

EUT

Im | 2.0m(L)*1.0m(W)*0.8m(H) —»

g'gfgig}'fﬁ] ) TURN TABLE 0.8m

_ (FIBRE GLASS)
A
v AAA Ve

[ —
AMP | |Spectrum Analyzer| | PC System =
4.3. Radiated Emission Limit Standard: FCC 15.209

FREQUENCY DISTANCE FIELD STRENGTHS LIMIT
MHz Meters uV/m dB(uV)/m

30 ~ 88 3 100 40.0

88 ~ 216 3 150 43.5

216 ~ 960 3 200 46.0

960 ~ 1000 3 500 54.0

Above 1000MHz 3 74.0 dB(uV)/m (Peak)
54.0 dB(uV)/m (Average)

Remark : (1) Emission level dBuV = 20 log Emission level uV/m

(2) The smaller limit shall apply at the cross point between two frequency
bands.

(3) Distance is the distance in meters between the measuring instrument,
antenna and the closest point of any part of the device or system.

(4) The emission limits shown in the above table are based on measurements
employing a CISPR quasi-peak detector except for the frequency bands 9-90
kHz, 110-490 kHz and above 1000 MHz. Radiated emission limits in these
three bands are based on measurements employing an average detector.

4.4 EUT Configuration on Test

The following equipment are installed on Radiated Emission Test to meet the
commission requirements and operating regulations in a manner which tends to
maximize its emission characteristics in normal application.

4.4.1.Car Stereo/Video with AM/FM/WXA/DVD/USB/BT (EUT)

Model Number o JWM990
Serial Number o N/A

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14222
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4.5.0perating Condition of EUT

4.5.1. Setup the EUT and simulator as shown as Section 4.2.
4.5.2. Turned on the power of all equipment.
4.5.3.Let EUT work in Tx mode.

4.6.Test Procedure

The EUT and its simulators are placed on a turn table, which is 0.8 meter high above
ground. The turn table can rotate 360 degrees to determine the position of the maximum
emission level. The EUT is set 3 meters away from the receiving antenna, which is
mounted on a antenna tower. The antenna can be moved up and down between 1 meter
and 4 meters to find out the maximum emission level. Broadband antenna (calibrated
bilog antenna) is used as receiving antenna. Both horizontal and vertical polarization of
the antenna is set on Test. In order to find the maximum emission levels, all of the
interface cables must be manipulated according to ANSI C63.10-2009 on radiated
emission Test.

This test was performed with EUT in X, Y, Z position, and the worse case was found
when EUT in X position as the test photo indicated.

The bandwidth of the EMI test receiver (R&S ESVSI10) is set at 120kHz for frequency
range from 30MHz to 1000 MHz.

The bandwidth of the Spectrum’s RBW is set at 1IMHz and VBW is set at 3MHz for
peak emissions measurement above 1GHz

This device is pulse Modulated, a duty cycle factor was used to calculated average level
based measured peak level.

The frequency range from 30MHz to 10th harmonic (25GHz) are checked. and no any
emissions were found from 18GHz to 25 GHz, So the radiated emissions from 18GHz to
25GHz were not record.

4.7.Radiated Emission Test Results
PASS.

All the emissions from 30MHz to 25GHz were comply with the 15.209 Limit.

Note: The duty cycle factor for calculate average level is -30.54dB, and average limit is
20dB below peak limit, so if peak measured level comply with average limit, the
average level was deemed to comply with average limit.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14222
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Duty cycle correct factor=20log (dwell time /100ms)=-30.54dB

BB Agilent Spectium Anabyzer - Swerpt 54

e
Lo A } } LI 2216 ] 314
Marker 1 A 2.97000 ms o Avg Type: Log-Pwr _“—1

PNL: Widn == 1 rig: Line
BEIE[:IMIK‘EI'.

IFGain:Low Aren: 20 dB

. AMEr1 2.970 ms 1
Ref Offset 1 dB ~
Ref 11.00 dBm 0.99 r_:IB

- ""11']*" "1 "'f ekl
1 'n- |

¥
¥

Center 2.441000000 GHz
Res BW 100 kHz #VBW 100 kHz

h Agilent Sgrctim Anabyzer - Swerpl 54

Center Fraq 2. -4-11(|uu|mn GHz

PHC: Widn == 1rig: Free Run
IFGain:Low Aten: 20 dB

—

Auto Tune

Ref Offset 1 dB
Ref 11.00 dEBm

Center Freq
2441000000 GHz

StartFreq
2441000000 GHz

StopFreg
2441000000 GHz

L}

”"“',:l.'['%f‘""4{-*#;F s Wq B Vg |r+-"‘-r'!l l*.-‘.ﬁl L ;.’-'J;h,mﬁ#'i"

Center 2.441000000 GHz Span 0 Hz
Res BW 100 kHz #VBW 100 kHz Sweep 100.0 ms (1001 pts)

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14222




AUDIX ]

FCC ID:OPDJWM990

AUDIX Technology (Shenzhen) Co., Ltd.

page

45

Frequency: 30MHz~1GHz

Data: 9 File: G:12014 Report'S'SOUNDING'ACS1401061.EMG (9)
20 Level (dBuV/im) Date: 2014-06-20
FCC PART 15 C {3M)
HGdB
_I—L' ?
10 3] §
030 224. 418. 612. 806. 1000
Frequency (MHz)
Fice no. 3 Chatdber Data no. HE=1
Dis. / Ant. 3m Zz014 CBELE111C 2598 Ant., pol. : HORIZONTAL
Limit FCC PART 15 B (3M)
Enwvw. / Ins. 23.2%C747% Engineer : Ewven Deng
EUT : Car Stereo/Video with AM/FM/WEL/DVD/UIE/BT
Power rating : DC 12V
Test Mode Tx Mode
MW JUMSS0
int. Cable Enizzion
No Freg Factor Loss Reading Lewvel Limits Margin Remark
(MH=z) (dE  m) (dE) [dBuv) (dBu¥/m) (dBu¥/m) (dE)
1 63.95 5.20 0.89 28.87 34,98 40,00 5.04 QF
2 Z0Z. 686 10,37 1.88 Z26.158 35,41 43, 50 5.09 QF
3 214,350 10,00 1.91 Z7.87 39,58 43550 392 QF
4 224,00 10.70 1.986 29.49 42,15 46,00 3.85 1F
5 Z55.04 13.30 Z.10 25,43 40,83 46,00 5.17 0F
g 309,36 13.80 2.33 Zd.65 40,738 46,00 5,22 QF

Emission Lewvel= Antenna Factor + Cable Loss + Beading.
The emission lewels that are Z20dE below the official

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14222
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Data: 8 File: G:'2014 Report'S'SOUNDING'ACS1401061.EMG {9)
80 Lewvel (dBuWim) Date; 2014-06-20
FCC PART 15 C {3M)
HdB
40 — g B
2
030 224, 418. 612. 806. 1000
Frequency (MHz)

Zite no. 3m Chatber I'ata no. HE =]

Dis. / Ant. 3m 2014 CEL&111C 2595 Ant. pol. : VERTICAL

Limit FCZ PART 15 B (S3H)

Env. / Ins. 23.2%C547% Engineer : Ewven Deng

EUT : Car Stereo/Video with AMSFM/WIASDVD/USESET

Power rating : LC 12V

Test Mode Tx Mode

M/ JUM220
Ant. Cable Emission
Nao Freq Factor Lozs Reading Level Limits Margin Remark
[MH=) [dE/m) [dE) [ dEuv) (dBu¥/m) (dEuV/m) (dE)

1 31.94 19.91 0.62 14.01 34,54 4n.00 5.46 0or
Z 1z27.00 1zZ.60 1.356 Z0.47 34,43 43550 .07 13
3 192,95 9.70 1.80 25.15% 3G.65 43,50 a.83 QF
4 222.06 10.51 1.95 30,28 4z.74 45,00 3.26 0or
5 309,36 13.80 2.33 Z1.585 35.01 46,00 7.99 QF
G 374,35 15.79 2.68 19.05% 37,52 45,00 g.43 QF

Remarks: 1.

Enission Level= Antenna Factor + Cable Loss + Beading.
The emis=zion lewels that are Z0dE below the official

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14222




AUDIX ]

FCC ID:OPDJWM990

AUDIX Technology (Shenzhen) Co., Ltd.

page

4-7

Frequency: 1GHz~18GHz

Data: 1

Level (dBuvim)
120

File: G:2014 ReportiSISOUNDINGIACS 140106 1.EMG (16)
Date: 2014-07-06

FCC PART 15C PEAK

60

1000

Fice no.

Dis. / Ant.
Limit

Env. / In=.
EUT

Fower rating
Test HMode

4400, 7800, 11200. 14600, 18000
Frequency {(MHz)

10m Chamber Data no. HE

am 2013 3115 (4580) Ant. pol. @ HORIZONTAL

FCC PART 15C PELE

24*C/56% Engineer : Eric

Car 3tereo/Video with ALM/FM/WEL/DVD/USE/ET

DC 3V

GF3K Z402MH=z Tx

JWHMS 20

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14222
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Data: 2 File: G:2014 ReportiSISOUNDINGIACS 140106 1.EMG (16)
120 Level (dBuvim) Date: 2014-07-06

FCC PART 15C PEAK
60
FCC PART 15C &Y
2
l]1l]I]I] 4400. 7800, 11200, 14600, 18000
Frequency {(MHz)
Zite no. i 10m Chamber Data no. H
Dis. / Aint. o3m 2013 3115 (4580) Ant. pol. : HORIZOMNTAL
Limit : FCC PART 15C PELE
Enw. / Ina. : 24%C/56% Engineer : Eric
EUT : Car Stereo/Video with AM/FM/WIL/DVD/USB/ET
Fower rating : DC 3V
Test Mode r GF3K Z40ZMHz Tx
JWMS90
Ant. Cable Ewmission
Nao. Freg. Factor Loss PReading Lewvel Limits Margin Remark
[(MH=) [dB/m) [clE) [dlBuWr) (dBuV/m] [(dBuV/m) (B
1 2402.000 =Z858.18 G.43 g87.22 So.13 74,00 -12.13 FPeak
2 4804.000 32.85 8.965 43 .16 49 27 74,00 Z24.73 Peak

Femarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + Reading.
Z. The etnizsicon lewels that are 20dE below the officisl
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14222
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Data: 3

Level (dBuvim)
120

File: G:2014 ReportiSISOUNDINGIACS 140106 1.EMG (16)
Date: 2014-07-06

FCC PART 15C PEAK

60

e

1000

Zite no.
Dis. / Ant.
Limit

Enw. / Ins.
EUT

Fower rating

Test Mode

4400, 7800, 11200. 14600, 18000
Frequency {(MHz)

10t Chatiber Data no. HI

am 2013 3115 (4580) Ant. pol. : WERTICAL

FCC PART 15C PELE

24*C/5R% Engineer : Eric

Car 3tereo/Video with ALM/FM/WEL/DVD/USE/ET

DC 3V

GFSK Z2402ZMHz  Tx

JWHS90
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Data: 4 File: G:2014 ReportiSISOUNDINGIACS 140106 1.EMG (16)
120 Level (dBuvim) Date: 2014-07-06

FCC PART 15C PEAK
60
FCC PART 15C &Y
2
l]1l]I]I] 4400. 7800, 11200, 14600, 18000
Frequency {(MHz)
Zite no. i 10m Chamber Data no. HE
Dis. / Aint. o3m 2013 3115 (4580) Ant. pol. : VERTICALL
Limit : FCC PART 15C PELE
Enw. / Ina. : 24%C/56% Engineer : Eric
EUT : Car Stereo/Video with AM/FM/WIL/DVD/USB/ET
Fower rating : DC 3V
Test Mode r GF3K Z40ZMHz Tx
JWMS90
Ant. Cable Ewmission
Nao. Freg. Factor Loss PReading Lewvel Limits Margin Remark
[(MH=) [dB/m) [clE) [dlBuWr) (dBuV/m] [(dBuV/m) (B
1 2402.000 =Z858.18 G.43 80.16 79,07 74,00 -5.07 FPeak
2 4804.000 32.85 8.965 42 .11 45.22 74,00 Z5.78 Peak

Femarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + Reading.
Z. The etnizsicon lewels that are 20dE below the officisl
limit are not reported.
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Data: 7

Level (dBuvim)
120

File: G:2014 ReportiSISOUNDINGIACS 140106 1.EMG (16)
Date: 2014-07-06

FCC PART 15C PEAK

60

1000

Zite no.
Dis. / Ant.
Limit

Enw. / Ins.
EUT

Fower rating

Test Mode

4400, 7800, 11200. 14600, 18000
Frequency {(MHz)

10t Chatiber Data no. HE

am 2013 3115 (4580) Ant. pol. : WERTICAL

FCC PART 15C PELE

24*C/5R% Engineer : Eric

Car 3tereo/Video with ALM/FM/WEL/DVD/USE/ET

DC 3V

GFSK 2441MHz T

JWHS90
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Data: 8 File: G:2014 ReportiSISOUNDINGIACS 140106 1.EMG (16)
120 Level (dBuvim) Date: 2014-07-06

FCC PART 15C PEAK
60
FCC PART 15C &Y
2
l]1l]I]I] 4400. 7800, 11200, 14600, 18000
Frequency {(MHz)
Zite no. i 10m Chamber Data no. HE =1
Dis. / Aint. o3m 2013 3115 (4580) Ant. pol. : VERTICALL
Limit : FCC PART 15C PELE
Enw. / Ina. : 24%C/56% Engineer : Eric
EUT : Car Stereo/Video with AM/FM/WIL/DVD/USB/ET
Fower rating : DC 3V
Test Mode r GF3K Z441MHz Tx
JWMS90
Ant. Cable Ewmission
Nao. Freg. Factor Loss PReading Lewvel Limits Margin Remark
[(MH=) [dB/m) [clE) [dlBuWr) (dBuV/m] [(dBuV/m) (B
1 2441.000 =Z8.27 G.45 82.16 51.158 74,00 -7.18 FPeak
2 48832.000 32.99 g8.88 41.76 47 .93 74,00 Z6.07 Peak

Femarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + Reading.
Z. The etnizsicon lewels that are 20dE below the officisl
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14222
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Data: 9

Level (dBuvim)
120

File: G:2014 ReportiSISOUNDINGIACS 140106 1.EMG (16)
Date: 2014-07-06

FCC PART 15C PEAK

60

1000

Zite no.
Dis. / Ant.
Limit

Enw. / Ins.
EUT

Fower rating

Test Mode

4400, 7800, 11200. 14600, 18000
Frequency {(MHz)

10t Chatiber Data no. HER=|

am 2013 3115 (4580) Ant. pol. @ HORIZONTAL

FCC PART 15C PELE

24*C/5R% Engineer : Eric

Car 3tereo/Video with ALM/FM/WEL/DVD/USE/ET

DC 3V

GFSK 2441MHz T

JWHS90

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14222
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Data: 10 File: G:2014 ReportiSISOUNDINGIACS 140106 1.EMG (16)
120 Level (dBuvim) Date: 2014-07-06

FCC PART 15C PEAK
60
FCC PART 15C &Y
2
l]1l]I]I] 4400. 7800, 11200, 14600, 18000
Frequency {(MHz)
Zite no. i 10m Chamber Data no. 10
Dis. / Aint. o3m 2013 3115 (4580) Ant. pol. : HORIZOMNTAL
Limit : FCC PART 15C PELE
Enw. / Ina. : 24%C/56% Engineer : Eric
EUT : Car Stereo/Video with AM/FM/WIL/DVD/USB/ET
Fower rating : DC 3V
Test Mode r GF3K Z441MHz Tx
JWMS90
Ant. Cable Ewmission
Nao. Freg. Factor Loss PReading Lewvel Limits Margin Remark
[(MH=) [dB/m) [clE) [dlBuWr) (dBuV/m] [(dBuV/m) (B
1 2441.000 =Z8.27 G.45 87.15 So.17 74,00 -12.17 FPeak
2 48832.000 32.99 g8.88 4z .29 45.46 74,00 :Z5.54 Peak

Femarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + Reading.
Z. The etnizsicon lewels that are 20dE below the officisl
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14222
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Data: 11

Level (dBuvim)
120

File: G:2014 ReportiSISOUNDINGIACS 140106 1.EMG (16)
Date: 2014-07-06

FCC PART 15C PEAK

60

1000

Zite no.
Dis. / Ant.
Limit

Enw. / Ins.
EUT

Fower rating

Test Mode

4400, 7800, 11200. 14600, 18000
Frequency {(MHz)

10t Chatiber Data no. : 11

am 2013 3115 (4580) Ant. pol. @ HORIZONTAL

FCC PART 15C PELE

24*C/5R% Engineer : Eric

Car 3tereo/Video with ALM/FM/WEL/DVD/USE/ET

DC 3V

GFSK Z24580MHz T

JWHS90

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14222
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Data: 12 File: G:2014 ReportiSISOUNDINGIACS 140106 1.EMG (16)
120 Level (dBuvim) Date: 2014-07-06

FCC PART 15C PEAK
60
- FCC PART 15C &Y
L
l]1l]I]I] 4400. 7800, 11200, 14600, 18000
Frequency {(MHz)
Zite no. i 10m Chamber Data no. r 12
Dis. / Aint. o3m 2013 3115 (4580) Ant. pol. : HORIZOMNTAL
Limit : FCC PART 15C PELE
Enw. / Ina. : 24%C/56% Engineer : Eric
EUT : Car Stereo/Video with AM/FM/WIL/DVD/USB/ET
Fower rating : DC 3V
Test Mode r GF3K Z450MHz Tx
JWMS90
Ant. Cable Ewmission
Nao. Freg. Factor Loss PReading Lewvel Limits Margin Remark
[(MH=) [dB/m) [clE) [dlBuWr) (dBuV/m] [(dBuV/m) (B
1 24530.000 =Z8.36 G.45 8G.66 85.78 74,00 -11.78 FPeak
2 4960.000 33.13 g.79 45.02 51.24 74,00 Z2.74 Peak

Femarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + Reading.
Z. The etnizsicon lewels that are 20dE below the officisl
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14222
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Data: 13

Level (dBuvim)
120

File: G:2014 ReportiSISOUNDINGIACS 140106 1.EMG (16)
Date: 2014-07-06

FCC PART 15C PEAK

60

1000

Zite no.
Dis. / Ant.
Limit

Enw. / Ins.
EUT

Fower rating

Test Mode

4400, 7800, 11200. 14600, 18000
Frequency {(MHz)

10t Chatiber Data no. H—

am 2013 3115 (4580) Ant. pol. : WERTICAL

FCC PART 15C PELE

24*C/5R% Engineer : Eric

Car 3tereo/Video with ALM/FM/WEL/DVD/USE/ET

DC 3V

GFSK Z24580MHz T

JWHS90

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14222
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Data: 14 File: G:i2014 Report'S'SOUNDINGACS140Q1061.EM6 {16)
Level (dBuvim) Date: 2014-07-06
120
1
FCC PART 15C PEAK
60
FCC PART 15C iy
2
0 1000 4400. ¥800. 11200. 14600. 18000
Frequency (MHz)
Fite no. 10m Charber Iiata no. 14
Di=. / Ant. 3m 2013 3115 (4550) Ant. pol. : VERTICALL
Limit FCC PART 15C PELE
Env. / Inzs. Z4*C/EE% Engineer Eric
EUT Car 3tereco/Video with AM/FM/WIZLSDVD/UIEB/ET
Power rating : DC 3V
Test Mode GFSE Z450MH=z T=x
JWHS90
Ant. Cakble Emmission
No Frecdg. Factor Los=z Reading Lewvel Limits Margin PRemark
[(MH=z) {dB /) [=N=)] [clBuW) (dBuV/m] [(dBuV/m) [dE)
1 2430.000 25.36 f.46 80.15 7927 74,00 -5.27 Peak
2 4960.000 33.13 g8.79 40.11 46.33 74,00 27,67 Peak
Remarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + Reading.

The emission lewvels that are Z0d4E bhelow the official

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.
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FCC ID:OPDJWM990 page
5. CONDUCTED SPURIOUS EMISSIONS
5.1.Test Equipment

Item| Equipment Manufacturer Model No. Serial No. Last Cal. Cal.
Interval

1. Spectrum Agilent N9030A MY51380221 | Oct.31,13 | 1Year

2. A?Zegggt)or Agilent 84918 MY39262165 | Apr. 28,14 | 1 Year

3. RF Cable Hubersuhner | SUCOFLEX102 28620/2 Apr. 28,14 | 1 Year

5.2.Limit
In any 100kHz bandwidth outside the frequency bands in which the spread spectrum

intentional radiator in operating, the radio frequency power that is produced by the
intentional radiator shall be at least 20dB below that in the 100kHz bandwidth within the

band that contains the highest level of the desired power.

5.3.Test Procedure

The transmitter output was connected to a spectrum analyzer, The resolution bandwidth
is set to 100 kHz, The video bandwidth is set to 300 kHz and measure all the emissions

detected.

5.4.Test result
PASS (The testing data was attached in the next pages.)

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14222
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[ Agilent Spectrum Analyeer - Swerpt 54
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[ Agilent Spectrum Analyeer - Swerpt 54
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[ Agilent Spectrum Analyzer - Swrpt 54
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6. CARRIER FREQUENCY SEPARATION TEST
6.1.Test Equipment
Item Equipment Manufacturer | Model No. | Serial No. Last Cal. |Cal. Interval
1 | Spectrum Analyzer Agilent N9030A |MY51380221| Oct.31, 13 1Year

6.2.Limit

Frequency hopping systems shall have hopping channel carrier frequency separated by

a minimum of 25kHz or the 20dB bandwidth of the hopping channel, whichever is greater.
Alternatively, frequency hopping systems operating in the 2400-2483.5 MHz band may
have hopping channel carrier frequencies that are separated by 25 kHz or two-thirds of the
20 dB bandwidth of the hopping channel, whichever is greater, provided the systems

operate with an output power no greater than 125 mWw.
6.3.Test Results.

EUT: Car Stereo/Video with AM/FM/WXA/DVD/USB/BT
M/N: JWM990
Test date: 2014-07-09 Pressure: 101.3+1.0 kpa Humidity: 52.1£3.0%
Tested by: Eric Test site: RF Site Temperature: 22.810.6°C
Test Mode Channel separation Conclusion
GFSK 1.0MHz PASS

Audix Technology (Shenzhen) Co., Ltd.
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7. 20 DB BANDWIDTH TEST
7.1.Test Equipment
Item| Equipment | Manufacturer| Model No. Serial No. | Last Cal. |Cal. Interval
1, | Spectrum 1 A giient N9030A  |MY51380221|Oct.31, 13| 1Year
Analyzer
7.2.Limit

Intentional radiators operating under the alternative provisions to the general emission
limits, as contained in 88 15.217 through 15.257 and in Subpart E of this part, must be
designed to ensure that the 20 dB bandwidth of the emission, or whatever bandwidth
may otherwise be specified in the specific rule section under which the equipment
operates, is contained within the frequency band designated in the rule section under
which the equipment is operated.

7.3.Test Results

EUT: Car Stereo/Video with AM/FM/WXA/DVD/USB/BT

M/N: JWM990
Test date: 2014-07-09 Pressure:  101.3+1.0 kpa Humidity: 52.113.0%
Tested by: Eric Test site:  RF Site Temperature: 22.810.6°C
Cable loss: 1 dB
Frequency 20dB bandwidth Limit
Test Mode (MHz) (KHz) (KH2)
2402 846.9 N/A
GFSK 2441 833.5 N/A
2480 815.3 N/A
Conclusion : PASS

Audix Technology (Shenzhen) Co., Ltd.
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GFSK
Test Frequency: 2402MHz

[ Agilent Spectrum Asalyzer - Oecupied BW B
L T MEL: RLIGH GRAR:22 MM bl 04, 2014
Center Freq 2.402000000 GHz Center Freq: 2402000000 GHz Radio Sud: Mone

g L Trig: Frae Run AvgHeld:=10M10
HFGain:Low #Amen: 20 dB Radio Device: BTS

TracelDetector

Ref Cffzet 1 dB
Ref 11.00 dBm

Center 2402 GHz Span 3 MHz
#VBW 100 kHz Sweep 3.2 ms

Occupied Bandwidth Total Power 10.7 dBm
840.11 kHz

Transmit Freq Error -53.721 kHz OBW Power 99.00 %
x dB Bandwidth 832.6 kHz x dB -20.00 dB

Test Frequency: 2441MHz

[ Agilent Spectrum Asalyzer - Oecupied BW B
o ; NSt ALIGH 0:45:00 AM 1l 03, 2014
Center Freq 2.441000000 GHz Center Freq: 2.441000000 GHz Radio Std: Mone Frequency
L Trig: Frae Run AvgHeld:=10M10
FFGain:Low #Amen: 20 dB Radio Device: BTS

Ref Cffzet 1 dB
Ref 11.00 dBm

Span 3 MHz
#VBW 100 kHz Sweep 3.2 ms

Occupied Bandwidth Total Power 7.15 dBm
832.48 kHz

Transmit Freq Error -589.051 kHz OBW Power 99.00 %

x dB Bandwidth 822.8 kHz x dB -20.00 dB

il 5505 STATUS

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14222
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Test Frequency: 2480MHz

Agilent Spectrum Analyzer -« Oecupied BW

Center Freq 2.480000000 GHz

, Trig: Fres Run
HIFGain:Low

*" gaten: 20 dB

Ref Offzet 1 dB
Ref 11.00 dEm

#VBW 100 kHz

Occupied Bandwidth Total Power

826.93 kHz
-59.805 kHz
825.8 kHz

OBW Power
s [ =]

Transmit Freq Error
x dB Bandwidth

Center Fr;bq: 2480000000 GHzZ
AvgHeld=10M0

G942 AH bl 0%, 2014

Radio 3wd: None

Radio Device: BTS

Span 3 MHz
Sweep 3.2 ms

4.74 dEBm

99.00 %
-20.00 dB

TracelDetector

Audix Technology (Shenzhen) Co., Ltd.
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8. NUMBER OF HOPPING FREQUENCY TEST

8.1.Test Equipment

Item|Equipment|Manufacturer| Model No. Serial No. Last Cal. |Cal. Interval

1 | SPeCUUM | A gilent N9030A |MY51380221 | Oct31,13 | 1Year
Analyzer

8.2.Limit

Frequency hopping systems in the 2400-2483.5 MHz band shall use at least 15 channels

8.3.Test Results

EUT: Car Stereo/Video with AM/FM/WXA/DVD/USB/BT
M/N: JWM990
Test date: 2014-07-09 Pressure: 101.3%1.0 kpa Humidity: 52.1+3.0%
Tested by: Eric Test site:  RF Site Temperature : 22.810.6°C
Test Mode Number of channel Limit Conclusion
GFSK 79 >=15 PASS

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14222
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BB Agilent Spectium Anabyzer - Swerpt 54

I 2 4440 i .. A L > P
Marker 2 2.441000000000 (, Fnat Ly 17i: Free Run ﬁ:ﬁﬁmﬁmﬂﬂ

IFGain:Low Aren: 20 dB

—

Select Ma'ker.

Mkr2 2.441 000 GHz
0.785 dBm

|NI

Normal

De

&

Fixedl>

Stop 2.44100 GHz
#VBW 100 kHz Sweep 1.000 ms (1001 pts)

Iilgl

Marker 2 2.4800 00 Avg Type: Log-Pwr
- PND: Wdn Ly 171E: Frie Run Avg|Held:= 100100
IFGain:Low Atten: 20 dB

- [l
37 3
: _ TracelDetector

Select Trace

y 000 0 GHz
Ref Offget 1 dB -
Ref 11.00 dBm 3.704 dBm

Clear Write

>
§

Max Hold

Start 2.44100 GHz Stop 248350 GHz
#Res BW 100 kHz #VBW 100 kHz Sweep 1.000 ms (1001 pts)

S
3
= =
=]
a

T R T - - e T R T T
| ETEEREE 24410000 GHz| 0,677 dBm |
| 2.480 000 0 GHz 3,704 dEm
3 I View Blil't.
4 Trace On
: ' |
[—
T
g More
- 1013
11
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9. DWELL TIME

9.1.Test Equipment

Item|Equipment|Manufacturer|  Model No. Serial No. Last Cal. Cal.
Interval
1 | Spectrum | A dilent N9030A | MY51380221 | Oct.31,13 | 1Year
Analyzer
9.2.Limit

The average time of occupancy on any channel shall not be greater than 0.4 seconds
within a period of 0.4 seconds multiplied by the number of hopping channels employed.

9.3.Test Results

EUT: Car Stereo/Video with AM/FM/WXA/DVD/USB/BT
M/N: JWM990
Test date: 2014-09-06 Pressure: 101.3+1.0 kpa Humidity: 52.1+3.0%
Tested by: Eric Test site:  RF Site Temperature : 22.810.6°C
Mode dwell time Limit Conclusion
DH1 |53hops/5s*0.4*79chanels*0.442ms =148.053ms <400ms PASS
GFSK | DH3 [25hops/55*0.4*79chanels*1.713ms =270.65ms <400ms PASS
DH5 |16hops/5s*0.4*79chanels*2.970ms=300.33ms <400ms PASS
Note: All the lower levels were signal from receiver’s, and should not considered
in here.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14222
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GFSK
DH 1

[ Agilent Spectrum Analyeer - Swerpt 54 B

Sweep Time 5.000 s - Aug Type: Log-Pwr Sweep/Control
PN Wi —— 110G Ling e .
IFGain:Low Artten: 20 dB 0E BWEEF Time
5,000 5

Ref Offset 1 dB
Ref 11.00 dBm

||HH|HH|HH|H|HHl

I MIMH H Mlﬂ‘ll“ "Nl MJL W) il ‘MUHI

Center 2.441000000 GHz Span 0 Hz
Res BW 100 kHz #VBW 100 kHz Sweep 3.000 s (1001 pts)

[ Agilent Spectrum Analyeer - Swerpt 54

Marker 1 A 442.000 ps - Avg Type: Log-Pwr
PHO: Wida —e  17iQ: Line
IFGain:Low Aten: 20 dB

} AMEkr1 442.0 ps
Ref Offset 1 dB 2
Ref 11.00 dBm 5.98 dB

Center 2.441000000 GHz Span 0 Hz

Res BW 100 kHz #VBW 100 kHz Sweep 1.000 ms (1001 pts) _|

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14222
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DH 3

[ Agilent Spectrum Analyeer - Swerpt 54

-Swaap Timea 5.000 s

Ref Offset 1 dB
Ref 11.00 dBm

it ll.llHll

|
|J|
nr"*L

JM

Center 2.441000000 GHz
Res BW 100 kHz

PHO: Wida —e  17iQ: Line
IFGain:Low Aten: 20 dB

#VBW 100 kHz

Avg Type: Loﬁ-m

Span 0 Hz
Sweep 35.000 s (1001 pts)

STATUS

[ Agilent Spectrum Analyeer - Swerpt 54

Marker 1 A 1.71300 ms

Ref Offset 1 dB
Ref 11.00 dBm

Center 2.441000000 GHz
Res BW 100 kHz

PHO: Wida —e  17iQ: Line
IFGain:Low Aten: 20 dB

#VBW 100 kHz

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14222
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DH 5

[ Agilent Spectrum Asalyeer - Swept 54

Sweep Tima 5.000 s -
PN Widn == TFig: Ling
IFGain:Low Aten: 20 dB

Ref Offset 1 dB
Ref 11.00 dEBm

]|
|
gld Jm* =Hrr 'lrﬂ.r' L

Center 2.441000000 GHz

Res BW 100 kHz #VBW 100 kHz

Avg Type: Loﬁ-m

Hﬂ] qli. ‘Lh :LJ FL\-I" L '1-11‘

STATUS

[ Agilent Spectrum Analyeer - Swerpt 54

Marker 1 A 2.97000 ms -
PHO: Wida —e  17iQ: Line
IFGain:Low Aten: 20 dB

Ref Offset 1 dB
Ref 11.00 dBm

""11']*" "1 "'f okl

[

¥
¥

Center 2.441000000 GHz

Res BW 100 kHz #VBW 100 kHz

Avg Type: Loﬁ-m

AMEr1 2.970 ms
0.99 dB

Sweep 5.000 ms (1001 pts)

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14222
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10. MAXIMUM PEAK OUTPUT POWER TEST
10.1.Test Equipment

Irf Equipment Manufacturer Model No. Serial No. Last Cal. |Cal. Interval

2. Spectrum Agilent N9030A MY51380221 | Oct.31, 13 1Year

3. | Power meter Anritsu ML2487A 6K00002472 | Apr. 28,14 1Year

4. | Power sensor Anritsu MAZ2491A 0033005 Apr. 28,14 1Year

5, At(tzeggggor Agilent 84918 MY39262165 | Apr.28,14 | 1 Year

6 RF Cable Hubersuhner | SUCOFLEX102 28610/2 Apr. 28,14 1 Year
10.2. Limit

For frequency hopping systems operating in the 2400-2483.5 MHz band employing at
least 75 non-overlapping hopping channels, and all frequency hopping systems in the
5725-5850 MHz band: 1 watt. For all other frequency hopping systems in the
2400-2483.5 MHz band: 0.125 watts.

10.3.Test Procedure

1. Connected the EUT’s antenna port to spectrum analyzer.
2. Set the RBW> Bandwidth of test Frequency and put the test Frequency, Set the Span
large enough to capture the entire signal
3. Use a peak detector on max hold
4. Reading the value from the Spectrum analyzer
Note: The cable loss and attenuator loss were offset into measure device as an amplitude
offset.

10.4.Test Results
EUT: Car Stereo/Video with AM/FM/WXA/DVD/USB/BT

M/N: MS30BT
Test date: 2014-03-26 Pressure: 101.2+1.0 kpa Humidity: 51.911.0%
Tested by: Eric Test site: RF site Temperature:23.211.0 C

Cable loss: 1.0dB

Test CH Peak output Power Limit
Mode (MHz) (dBm) (dBm)
2402 3.858 30
GFSK 2441 0.346 30
2480 -2.206 30

Conclusion: PASS

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14222
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GFSK
2402MHz
BB Agilent Spectium Anabyeer - Swerpt 54 o el
L ; ] OL:42:00 AH ) 4
Marker 1 2.401900000000 GHz Avg Type: Log-Pwr e

Ref Offset 1 dB
Ref 11.00 dBm

Center 2.402000 GH2
#Res BW 2.0 MHz

PNG: Faat Ly 100: Frae Run
Atten: 20 dB

IFGain:Low

#VBW 3.0 MHz

AvgHeld:= 1000100

Next Peak

Next Pk Right

Next Pk Left

Marker Delta

Span 10.00 MHz
Sweep 1.000 ms (1001 pts)

2441MHz

BB Agilent Spectium Anabyeer - Swerpt 54

Ref Offset 1 dB
Ref 11.00 dBm

Center 2.441000 GHz
#Res BW 2.0 MHz

Marker 1 2.441000000000 GHz

PNG: Faat Ly 100: Frae Run
Atten: 20 dB

IFGain:Low

#VBW 3.0 MHz

Avg Type: Loﬁ-m
AvgHeld:= 1000100

o ]
o _ Feak Search

Next Peak

Mkr1 2.441 00 GHz

0.346 dBm |
[E—

Next Pk Right

Next Pk Left

Marker Delta

Span 10.00 MHz
Sweep 1.000 ms (1001 pts)

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14222
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2480MHz

[ Agilent Spectrum Analyeer - Swerpt 54

Marker 1 2.479910000000 GHz

PNG: Faat Ly 100: Frae Run
IFGain:Low Arten: 20 dB

Ref Offset 1 dB
Ref 11.00 dBm

Center 2.480000 GH2

#Res BW 2.0 MHz #VBW 3.0 MHz

ol S
i
AvgHeld:= 1000100

Next Peak
| ——

Mkri 2.479 91 GHz
- 6 dBm

Next Pk Right
|
Next Pk Left
|

Marker Delta

Span 10.00 MHz
Sweep 1.000 ms (1001 pts)

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14222
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11.BAND EDGE COMPLIANCE TEST
11.1.Test Equipment
Item | Equipment | Manufacturer | Model No. Serial No. Last Cal. Cal.
Interval
1. Spectrum Agilent E4446A US44300459 | Apr. 28,14 | 1 Year
2. Amp HP 8449B 3008A02495 | Apr. 28,14 | 1 Year
3, Hom ETS 3115 9510-4580 | Jun. 06,14 | 1 Year
Antenna
4. HF Cable | Hubersuhner | Sucoflex104 274094/4 Apr. 28,14 | 1 Year
5 RF Cable | Hubersuhner | Sucoflex102 28610/2 Apr. 28,14 | 1 Year
11.2.Limit
All the lower and upper band-edges emissions appearing within 2310MHz to 2390MHz
and 2483.5MHz to 2500MHz restricted frequency bands shall not exceed the limits
shown in 15.209, all the other emissions outside operation frequency band 2400MHz to
2483.5MHz shall be at least 20dB below the fundamental emissions, or comply with
15.209 limits.
11.3.Test Produce

For upper band emissions that are up to two bandwidths(2MHz) away (2483.5MHz to
2485.5MHz) from the band-edge use below produce:
1. Choose a spectrum analyzer span that encompasses both the peak of the fundamental

emission and the band-edge emission under investigation. Set the analyzer RBW
to 100KHz and with a video bandwidth 300KHz. Record the peak levels of the
fundamental emission and the relevant band-edge emission, Observe the stored trace
and measure the amplitude delta between the peak of the fundamental and the peak
of the band-edge emission. This is not a field strength measurement, it is only a
relative measurement to determine the amount by which the emission drops at the
band edge relative to the highest fundamental emission level.

Subtract the delta measured in step (1) from the maximum field strengths measured
in clause 4 .The resultant field strengths are then used to determine band-edge
compliance as required by Section 15.205

For emissions above two bandwidths away from the band-edge use below produce:

1.

2.

3.

The EUT is placed on a turntable, which is 0.8m above the ground plane and
worked at highest radiated power.
The turntable was rotated for 360 degrees to determine the position of maximum
emission level.
EUT is set 3m away from the receiving antenna, which is varied from 1m to 4m to
find out the highest emission.
Set the spectrum analyzer in the following setting in order to capture the lower and
upperband-edges of the emission:

(a) PEAK: RBW=1MHz ;VBW=3MHz, PK detector, Sweep=AUTO

(b) This is pulse Modulation device a duty cycle factor was used to calculate average

level based measured peak level.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14222
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11.4.Test Results

Pass (The testing data was attached in the next pages.)
Note: If the PK measured levels comply with average limit, then the average level were
deemed to comply with average limit.
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Data: 5 File: G:2014 Report SISOUNDING ACS 1401061.EM6 (16)
1 -EVe! (dBuUVIm) Date: 2014-07-06
3
FCC PART 15C Pl;( &(
60

FCC PART 15C f

l]231I] 2329. 2348. 2367. 2386. 2405
Frequency {(MHz)
Site no. 10w Chawber Data no. HE
Dis. / Aknt. HEC) ] 2013 3115 (4580) Ant. pol. : HORIZONTALL
Limit : FCC PART 15C PELE
Env. / Inz. : 24%C/56% Engineer : Eric
EUT : Car Stereo/Video with AM/FM/WIL/DVD/USE/ET
Power rating : DC 3V
Test HMode GF23K Z40ZMH=z Tx
JWHMS90
Ant. Cable Emission
Lo, Fredq. Factor Los=s Reading Lewvel Limits Margin Femark
[MHz) [dB/1m) =k} [clBuW) [dBuW/m) [(dBuY/m) [dE)
1 2390.000 25.16 G433 44 55 43.74 74,00 30.26 Peak
2 2400.000 25.18 G433 54 .50 53.41 74,00 20,59 Peak
3 2401.980 25.18 G433 go.10 85.01 74,00 -11.01 Peak

Femarks:

1.
2.

limit are not reported.

Emis=ion Level= Antenna Factor + Cable Loss + Reading.
The emission lewvels that sre Z0dE helow the official

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14222
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FCC PART 15

/

FCC ID:OPDJWM990
Data: 6 File: G:2014 Report'S\SOUNDING ACS 140106 1.EMG (16)
120 LEve! (4BuVIm) Date: 2014-07-06
3
FCC PART 15C PL{RK
60
ﬂl

mnAHmmwhHnnJwwn«mwmm&m»wmmww»A¢N~w¢mquﬁwwuﬁqmu+ummwuwﬁhumwwhr

2310 2329. 2348. 2367. 2386. 2405
Frequency {(MHz)
3ite no. 10m Charber Data no. HE -]
Dis. / knt. 3 2013 3115 (4580) Ant. pol. : VERTICLL
Limit FCC PART 15C PELE
Env. / In=. 24%C/56% Engineer : Eric
EUT Car Stereo/Video with AM/FM/WZL/DVD/USBSET
Power rating : DC 3V
Test HMode GF3K Z40ZMH=z Tx
JWHMS90
hAnt . Cable Emission
Lo, Fredq. Factor Los=s Reading Lewvel Limits Margin Femark
[MHz) [dB/m) =Nz} [clBu) [dBuW/m] (dBuVY/m) [dE)
1 2390.000 28.16 643 45.32 44,21 74,00 29,79 Peak
2 2400.000 Z25.18 5.43 45.26 47,17 74.00 Z6.33 Peak
3 2401.770 Z5.18 5.43 B2.57 31.45 74,00 -7.48 Peak

Bemarks: 1. Emi
2. The

szion Level= Antenna Factor + Cable Loss + Reading.
emission lewvels that are Z20dE below the official

limit are not reported.
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Data: 15 File: G:2014 Report'S1SOUNDING'ACS14Q1061.EMG ({16)
120 Level {(dBulim) Date: 2014-07-06
1
/\ FCC PART 15C PEAK
60

FCC PART 15C A

WM«““MWWWW3WWW

2477

3ite no.
Di=. / Ant.
Limit

Env. / In=.
EUT

Power rating :

2483.6 2490.2 2196.8 2503.4
Frequency {(MHz)

10m Charber Data no. : 15

3m 2013 3115 (4580) Ant. pol. : HORIZOWNTAL

FCC PART 15C PELE

24%C/56% Engineer : Eric

Car Stereo/Video with AM/FM/WZL/DVD/USBSET
DC o3V

2510

Test HMode GF3K Z480MH=z Tx
JWHMS90
hAnt . Cable Emission
Lo, Fredq. Factor Los=s Reading Lewvel Limits Margin Femark
[MHz) [dE/m) [clB) [clBu) [dBuW/m] (dBuVY/m) [dE)
1 2479.805 2Z8.36 646 B8.53 a87.65 74.00 -13.65 Peak
2 2483.500 Z5.36 6.46 45,35 45,47 74.00 Z5.53 Peak
3 2E00.000 Z25.40 6.46 43,483 4z .64 74.00 31.36 Peak

Bemarks: 1.
2.

Emis=zion Level= Antenna Factor + Cable Loss + Reading.
The emission lewvels that sre Z0dE helow the official
limit are not reported.
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File: G:2014 Report'S1SOUNDING'ACS14Q1061.EMG ({16)

Date: 2014-07-06

FCC PART 15C PEAK

Data: 16
Level (dBuv//m)
120
1
60

FCC PART 15C A

e

2503.4 2510

. 16
: WERTICAL

Eric
USB/BT

Margin FRemark

[dEB)

7.a7
Z.63

2477 2483.6 2490.2 2196.8
Frequency {(MHz)
3ite no. 10m Charber Data no
Dis. / knt. 3 2013 3115 (4580) Ant. pol.
Limit FCC PART 15C PELE
Env. / In=. 24%C/56% Engineer
EUT : Car Stereo/Video with AM/FM/WZL/DVD/
Power rating : DC 3V
Test HMode GF3K Z480MH=z Tx
JWHMS90
hAnt . Cable Emission
Lo Fredq. Factor Los=s Reading Lewvel Limits
[MHz) [dB/m) [dE) [clBu) [dBuW/m] (dBuVY/m)
1 2479.739 Z28.36 646 82.35 21.47 74,00 -
2 2483.500 Z5.36 6.46 42 .25 41.37 74.00 3
3 2E00.000 Z25.40 6.46 44,13 43.29 74.00 3

o.71

Bemarks: 1.
2.

Emission Lewvel=
The emission lewvels that sre Z0dE helow the
limit are not reported.

hntenna Factor + Cable

Loss + Reading.

official
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12.DEVIATION TO TEST SPECIFICATIONS
[NONE]
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